
In the Matter of: 

COMMONWEALTH OF KENTUCKY 
BEFORE THE PUBLIC SERVICE COMMISSION JAN 1 4  2010 

py5kiC SERVICE 
~ ~ ~ ~ ~ § ~ ~ Q  

Application of Troublesome Creek 
Environmental Authority, Inc. 
a Public Non-Profit 
Corporation for 
Certificate of Convenience 
and Necessity, to Construct Facility; 
to Set Initial Rates; 
to Incur Indebtedness 
and Authority to Operate 

PETITION 

MAY IT PLEASE THE COMMISSION, Troublesome Creek Environmental Authority, 

Inc. (hereinafter, TEA), by and through counsel, petitions the Commission for an order 

authorizing the operation of a utility to provide waste water services to the citizens who live 

within the Troublesome Creek watershed; for authority to construct facilities; for authority 
[...]
maximum average flow capacity of 90,000 GPD before a WWTP expansion is necessary. This produces 
approximately 40,500 GPD in excess capacity and allows for the near-future development. This 
additional capacity could accept the sewerage from 15 new commercial units and nearly 65 new 
residential developments before a treatment plant expansion is necessary. 

PROJECTED WASTEWATER FLOWS 

According to the U.S. Census the population of Knott County has been declining slowly since a t  

least 1990. However, we are going to assume that in 20 years we are going to experience a complete 
build-out a t  the Chestnut Ridge Development. This assumption adds a tremendous amount of flow to 
the system with 335 new residential developments and 75 acres of commercial property fully 

R. M. l o  h nson Engineering, In c. Page 3 



developed. In 20 years we also foresee an expansion of the Ball Creek Collection System to serve all 
residents in the Ball Creek area of I(nott County. This will add approximately 550 existing homes into 
the system. The total future projected wastewater flows are estimated as: 

Projected Future Averaae Daily Wastewater Flow 

635 Existing Residents @ 400 GPD - - 254,000 GPD 

Existing Commercial Units (@ 1,000 GPD - - 10,000 GPD 

1,000 GPD - Knott County Sportsplex @ 1,000 GPD _. 

335 Chestnut Ridge Residential @ 400 GPD _. - 283,800 GPD 

75 Acres of Commercial Development @2,000 GPD - - IS0,OOO GPD 

Subtotal - - 698,800 GPD 

Future l/l @ IO % = 69,880 GPD 

Total - - 768,680 GPD 

An average daily flow of 768,680 GPD would require a plant with a minimum capacity of 
855,000 GPD. The Ball Creek SBR WWTP will have to be expanded as needed to  accommodate the 
development within the sewershed. The current plant design is a Sequential Batch Reactor (SBR) and 
can be operated to a maximurri influent flow of 300,000 GPD sirnply by changing the operations of the 
plant. Once flow surpasses this 300,000 GPD expansions will be necessary to treat the flow. Each 
expansion will be designed in accordance with all applicable federal, state, and local regulations. 

R.M. Johnson Engineering, Inc. Page 4 



111. Ball Creek WWTP Effluent Limits 

A High Quality Water Alternative Analysis (HQAA) was submitted for the Ball Creek WWTP to 
the Kentucky Division of Water in June of 2008. After several iterations the HQAA was reviewed and 
effluent limits were awarded (See Appendix ‘D’). The proposed Ball Creek SBR WWTP will be designed 
to  meet or exceed the following limits as mandated by the Kentucky Division of Water: 

Mav 1 -October 31  November 1 -April 30 

CBODS 
Total Suspended Solids, T.SS 

Ammonia Nitrogen, NH4-N 
Dissolved Oxygen, DO 
Total Residual Chlorine 
Total Phosphorus 
Total Nitrogen 
Reliability Classification = Grade 3 

10 mg/l 
30 mg/l 

4 mg/l 
7 mg/l 
0.011 mg/l 
Monitor 
Monitor 

10 mg/l 

30 mg/l 
10 mg/l 

7 mg/l 
0.011 mg/l 
Monitor 
Monitor 

R.M. johnson Engineering, Inc. Page 5 



The first phase of the Ball Creek WWTP & Sewer Collectiori Project will include the construction 
of a 100,000 GPD Sequential Batch Reactor (SBR) WWTP. An SBR has five steps that  are carried out in 
sequence; they are fill, react, settle, draw, and idle. Appendix ‘F’ displays several existing SBRs 

throughout the United States. A major advantage of the SBR WWTP is t ha t  is can easily be expanded 
while occupying a small footprint. Our proposed site is a long, narrow area that is restricted in width 
by an existing stream and mountainside (See Appendix ‘f3’)- 

Other advantages of the SBR Process are: 

High quality effluent consistently achieved a t  widely varying flows, 
No primary or secondary clarifiers which reduces space requirements arid fewer 
mechanical parts means less maintenance, 

No sludge recycling, decrease capital and O&M costs, 
Odor control is not necessary, 

Simultaneous Nitrification/Denitrification is inherent to  process control system 
without extra equipment, 

Phosphorus biologically removed, 
Improved settling provided under perfect quiescent conditions, 

Reduced labor costs through automated controls, 
Power savings due to lower oxygen requirements, 

Decanter eliminates solids infiltration into the effluent, 

Acclimated biomass stabilization under shock BOD loads and large flow variations, 
and 
Heat conservation optimizes winter opera ion. 

R.M. Johnson Engineering, Inc. Page 6 



SBR TREATMENT PROCESSES 

During Anoxic Fill, the basin is loaded with food from the influent through a influent 
distribution manifold which creates a high food to microorganism (F/M) ratio with zero dissolved 
oxygen (DO) conditions. The fill period is primarily anoxic, or without aeration. Aeration is usually 
initiated late in the Fill period, and continues in the React period, after the influent flow has been 
diverted to  another basin. The influent manifold allows intimate contact of the influent (food) with the 
settled biomass in the sludge blanket throughout the length of the basin. During this time, the soluble 
BOD is absorbed and stored by the facultative biomass until air is received to metabolize the food. The 
selective pressures exhibited on the biomass of zero DO in Anoxic Fill allows good settling, facultative 
organisms to predominate. 

After about 75% of the fill period is complete, the blowers and pumps are automatically turned 
on to  provide air and complete mixing which initiates the “feast” environment for the biomass. The 
biomass begins to metabolize the food they have absorbed. They utilize the oxygen provided very 
rapidly with high DO uptake rate and low residual DO values. It is during the initial stages of Aerated 
Fill that both Nitrification and Denitrification occur. The ammonia is converted to  nitrates within the 
highly aerated plume of the jet. The nitrates are converted to  nitrogen gas in the low DO areas of the 
basin. The denitrifying organisms use the BOD as a food source and the oxygen off the nitrates 
converting the nitrates to nitrogen gas. 

React begins after the basin has completed filling, and the influent flow has been diverted to  
another SBR tank. No more food (influent) enters the reactor basin during React. This forces the 
organisms to scour for any remaining BOD. Aeration continues in the full reactor until complete 
biodegradation is achieved; mixed liquor is drawn through the manifold and used as motive liquid for 
the aerator. React continues until the food is consumed and the biomass enters its “famine” state. 
True react is crit ical to achieve intense famine conditions for optimum organism selection. Tests have 
shown that the food is consumed when the residual DO begin to  rise quickly. 

The biomass is allowed to settle in perfect quiescent conditions; no influent is introduced 
during settle and no effluent is decanted. Since the reactor is under true quiescent conditions during 
settle, 100% of the reactor capacity is available for liquid/solids separation. The relative loading rate 

during clarification is zero for the batch reactor. 

Following the Settle cycle the effluent withdrawal or Decant cycle begins. Decant is initiated by 
opening an automatic valve. Treated effluent is  discharged through a decanter from approximately 18 

R.M. johnson Engineering, Znc. Page 7 



inches below the surface, avoiding discharge of any surface contaminates. Decant continues until 
approximately the upper 1/3 of the basin is discharged. 

While the reactor waits in idle to receive flow, settle sludge is drawing through the manifold 
and pumped to the digester. The jet motive liquid pump is  utilized as a waste sludge pump. The 
settled sludge is withdrawn through the sludge collection manifold, which runs the length of the basin. 
The multi-point sludge withdrawal yields the thickest sludge possible, reducing side stream sludge 
treatment operation arid maintenance. 

INFLUENT SCREENING 

Coarse screens will not be necessary since all solids will have been processed by a grinder 
station prior to arriving a t  the Ball Creek WWTP. There will be two fine screens designed for this 
project; each will be capable of handling a peak instantaneous flow of approximately 140 GPM. We 
are proposing to install the Auger Monster Modular Headworks System. This wastewater screen 
serves as a grinder, fine screen, and a compactor. First, a grinder shreds all clumps of rags and lorig 
stringy material. Next, the solids are captured by a perforated plate screen arid removed by a rotating 
auger. As the solids are removed, dual wash water zones clean-off fecal material. The rotating auger 
then conveys solids to  the discharge point where the integrated compactor squeezes out water before 
depositing the cleaned and dried material into a dumpster. The cleaner discharge keeps odors to  a 
minimum and lowers disposal costs, as less water and fecal material are sent to the landfill. A bypass 
will also be installed with manually screened bar screens. 

ULTRAVIOLET DISINFECTION 

Disinfection of the effluent will be provided as necessary t o  rneet the Wasteload Allocation 

appointed to this project by the Kentucky Division of Water. We are proposing to use the 

TrojanUV3000TMPTP. The TrojanUV3000'"PTP is ideally suited to treat flows up to 1.4 MGD. Designed 

as a generic type of UV disinfection unit, the Trojan Package Treatment Plant (PTP) is very price 

competitive and offers an "off-the-shelf" solution for operators with limited budgets and limited 

treatrnent requirements. The system uses low-pressure, low-output lamps. 

R. M. 10 h nson Engineering, In c. Page 8 



POST AERATION 

Post Aeration with a concrete basin, blowers, and diffusers will be provided to assure that a 
safe and habitable level of oxygen in available in the final effluent prior to discharging into Knob 
Bottom Branch. 

SLUDGE HANDLING 

The resulting volume of sludge will be processed by a transportable sludge dewatering 
container with media fabric and chemical polymer system. We initially looked a t  processing the sludge 
with drying beds and decided that due to the location of the plant, located in a hollow, the amount of 
sunlight may not be sufficient. The transportable dewatering container is a dewatering system that 
removes moisture from the sludge and produces a cake that can easily be transported from the site by 
truck. 

The consistent slurry from the sludge source is pulled to  the dewatering system by a control 
panel adjustable positive displacement pump. The feed pump is used to  meter the slurry a t  a 
consistent rate to  the press. Polymer is diluted in the feed/blend system t o  approximately 0.2 - 1.0% 
with water then injected after the feed pump but prior to  the pneumatic adjustable mix valve, into the 
required polymer/slurry mixing energy for the optimum floc formation. As the slurry is  pushed by the 
feed pump through the retention piping, it is given time to  thoroughly mix to flocculate a slurry before 
it reaches the press. The operator has the option to open the slurry by-pass valve which allows for the 
slurry to  be sent back to  the process source until the proper floc formation is reached. Once proper 
floc formation is reached, the press feed valves can be opened, sending the slurry to the Rotary Fan 
Press. 

The cake will be transported by truck as needed to an approved land fill. Alternative sludge 
land uses will be researched to  determine if the sludge can be applied for some environmentally 
enhancing benefit. 

R.M. Johnson Engineering, lnc. Page 9 



PROCESS DESIGN DATA FOR BALL CREEK SBR WWTP 

A. Design Parameters 
Design Flow QAVG 
Peak Flow &"G 

Future Peak Instantaneous 

COD to SBR 

COD Removed 
BOD to SBR 

Q Effluent BOD 
BOD Removed 

TSS to SBR 

I) Effluent TSS 

Q Influent TDS 
Influent NH4-N 

Influent TKN 

Q Effluent NH3-N 
Q Influent Phosphorus 

Effluent Phosphorus 

B. Process Parameters 

Average COD Removed 
Maximurn COD Removed 

Average Biosolids Yield 

Q Average Net Sludge Yield 
Maximum Sludge Yield 
Required Aerobic Mass 

Aerated Portion of Cycle 
Required total SBR volume 

C. SBR Basin Design (Rectangular Basins) 

e Number of SBR Basins 
Q Length/Width Ratio 

Length 

Q Width 
Q I W L  at Design Average Flow 

Total Volume in SBRs 

Total Retention Time in SBR Q 

100,000 GPD 

300,000 GPD 

2.3 MGD 
500 rng/l total (assumed) 

375 Ibs/day 
250 Ibs/day 

< 10 mg/l 

204 Ibs/day 

209 Ibs/day 

< 15 mg/l 
500 mg/l 

25 Ibs/day 

38 Ibs/day 
< 4.0 mg/l 

6 Ibs/day 
< 2.0 mg/l 

375 Ibs/day 

584 lbs/day 
94 Ibs/day 

174 Ibs/day 

226 Ibs/day 
1,333 MLSS 

50 % 

0.11 MGD 

2 
1.0:l 
20 f t  
20 f t  
18 ft 
0.11 MGD 
26.5 hours 

R.M. Johnson Engineering, Inc, Page 10 



ID. Oxygen Requirement 

e Design AOR 

0 Standard Oxygen Required, SOR 

E. Process Design 

0 No. of batches/day/SBR 
0 Maximum Fil l  Time 

0 Complete Cycle Time 
0 

0 Anoxic Fi l l  Time 

0 Aerated Fil l Time 

0 ReactTime 

0 SettleTime 

0 DecantTime 

0 IdIeTime 

Fill Time a t  Design Flow 

F. Aeration System Design 
a 

0 

0 

0 

0 

0 

0 

a 

0 

0 

0 

0 

Aeration elevation 

Nozzle Cant 
Average Aerator Submergence 

Total Aeration Time 

SOR for Aeration Design 

Design Gassing Rate 

Site Gassing Rate 
Absorption Efficiency 

Design Air Flaw 

Jets required per basin 
Jet Header per basin 

Jets per Header 

G. Blower Design Calculations 

0 Operating Blowers 
0 Type of Blowers 

0 Total Number of Blowers 

0 Air flow per blower 
0 Net Inlet Pressure 
0 Static Head + Aerator Loss 

421 Ibs. 02/day 

666 Ibs. 02/day 

4.0 per SBR 

3.0 hrs. per basin 

6.0 hrs. per basin 

3.0 hrs. per basin 

1.5 hrs. 
1.5 hrs. 
1.5 hrs. 
0.75 hrs. 
0.40 hrs. 

0.35 hrs 

1.5 ft 

0 degrees 
16.0 ft 
3.0 h rs/cycle 
28 Ibs/hr/basin 

36.3 SCFM/jet 

36.5 SCFM/jet 
24.7 % 

109 SCFM 

3 Model 40 Jets 

1 Type C, Orientation L 
3 Model 40 Jets 

1 per aerating basin 
Rotary, pos. displacement 

2 including spare 

109 SCFM 
13.99 psia 

7.02 psig 

R.M. johnson Engineering, Inc. Page 11 



Total Discharge Pressure 

Design ambient temperature 
Site air flow required 

Equiv. sea level pressure 

Norninal Blower Efficiency 
BHp per Blower 
Blower BHp/Aerating Basin 

H. Pump Design Calculations 

Number of Pumps 
Type of Pumps 

Total number of Pumps 

Flow per Pump 
Required let  Head 

System Headlosses 
Total Pump Head 

Assumed Pump Efficiency 

BHp per Pump 
Total pump BHp/Basin 

1. Aeration System Summary 
Q Standard Oxygen Requirement 
Q 

e Assume Cost of Power 
e 

Average BHp for 2.4 hrs. 

Max. Annual Cost of Power 

1. Decanter Sizing 

Q Cycles per day 
e Volume per decant 

e Decant Time 
e Average Decant Flow 

8.02 psig 

100 O F 
121 ICFM average 

8.83 psig 

55 % 

6.4 BHp/Blower 
6.4 BHp/Basin 

1 per basin 
Subrriersible Centrifugal 

2 

549 GPM 
17.0 ft 

1.0 ft (assumed) 
18.0 ft  

68 % 

3.7 BHp/Purnp 

3.7 BHp/Basin 

666 Ibs/day 

10 BHp 

0.07 $/kW 

$5,108.60/Y r 

8 

12,500 Gal @ Design Flow 
0.40 hrs 

521 GPM 

R.M. ]ohnson Engineering, Inc. Page 1 2  



V. Easements IE Wights-Of-Wav 

All public components of the proposed sewer project will ,.,e constructed on public right-of-way 
currently held by either the Kentucky Transportation Cabinet (KYTC) or the Knott County Fiscal Court. 
An encroachment permit from the KYTC will be required before any construction activities can begin. 
A blanket easement will be secured from the Knott County Fiscal Court prior to  work commencing on 
this project. 

The proposed Ball Creek WWTP site is located a t  Knob Bottom and is currently owned by 
CONSOL of Kentucky, a local mining company. An option agreement has been secured that states, 
once approval of the site by the engineer has occurred, the TEA will purchase the surface rights to 
construct the WWTP. This site will include approximately 2.0 acres and is of sufficient size.for all 
foreseeable future expansions. 

Most of the project will be a low-pressure sewer system (LPSS) and will require the installation 